Spare Part for Mark-3® Fire Pump

Spare Part Pompa Mark-3

Tersedia spare part untuk pompa pemadam Waterax Mark-3® terdiri dari :

Carburetor Mark-3 Fire PumpCarburetor

Kode Part :

R-1115 CARBURETOR, R-1113N GASKET CARBURETOR, R-1041 MACHINE SCREW WITH LOCK WASHER, R-1045 BODY, R-1040 THROTTLE SHUTTER, R-1035 BRASS AND STEEL THROTTLE SHAFT AND LEVER, R-1039 STEEL THROTTLE SHAFT RETURN SPRING, R-1036 THROTTLE SHAFT CLIP, R-1037 LOCK WASHER ¼ OD X .15 ID, R-1038 MACHINE SCREW, R-1111 BOLT, THROTTLE LINK LEVER, R-1110 NUT, R-1005 BRASS CHOKE SHUTTER, R-1002 CHOKE FRICTION PIN, R-1003 PLATED STEEL SPRING FOR CHOKE FRICTION, R-1047 BRONZE INLET SEAT GASKET, R-1004 CHOKE SHAFT AND LEVER, R-1001 BODY CHANNEL WELCH PLUG, R-1034 NOZZLE CHECK VALVE, R-1025N INLET CONTROL LEVER, R-1008 DIAPHRAGM GASKET, R-1009 DIAPHRAGM “SB”, R-1010 DIAPHRAGM COVER, R-1011 FUEL PUMP GASKET, R-1012 FUEL PUMP DIAPHRAGM, R-1013 ALUMINUM FUEL PUMP BODY, R-1015 FUEL STRAINER SCREEN, R-1016 FUEL STRAINER COVER GASKET, R-1017 FUEL STRAINER COVER, R-1018 PLATED STEEL MACHINE SCREW ROUND SLOTTED, R-1014 MACHINED SCREW WITH LOCK WASHER, R-1025NA INLET CONTROL LEVER FULCRUM PIN, R-1029 INLET TENSION SPRING, R-1046N INLET NEEDLE, SEAT AND GASKET, R-1026 INLET CONTROL LEVER PINION SCREW, R-1022 MIXTURE SCREW O-RING, R-1021 SS STEEL FLAT WASHER ¼“OD X 3/16“ID, R-1020 STAINLESS STEEL MIXTURE SCREW SPRING, R-1019 PLATED STEEL LOW SPEED MIXTURE SCREW, R-1030 PLATED STEEL HIGH SPEED MIXTURE SCREW, R-1024 IDLE SPEED SCREW SPRING, R-1023 IDLE SPEED SCREW, R-1046N-L LONG NEEDLE – SEAT AND GASKET


Air Filter Pompa Mark-3Air Filter

Kode Part :

R-793 MACHINE SCREW MODIFIED S.S, R-791 LOCKWASHER #10 SPLIT ZINC, R-1044 LOCK PLATE FOR MARK-3, R-794 AIR FILTER COVER FOR MARK-3, EMBER SEPARATOR FOR MARK-3, R-955 AIR FILTER, R-790 CARBURETOR SHROUD, WITH DECAL, 12-79 LOCKWASHER #10 EXTERNAL TOOTH ZINC, B-4036-12 SCREW #10-32X1 HEX SOCKET BLACK OXYDE, R-774 SCREW #10-32X½ FLAT/SQ ROUND ZINC, R-799 BRACKET FOR MARK-3, R-1102 LINK FOR THROTTLE, R-1107 THROTTLE LEVER SUB-ASSEMBLY, B-4024 QUADRANT FOR THROTTLE LEVER, A-4028 SPRING SS, A-4027 INDEX PIN – BRASS


Fan Cowl (Housing) Pompa Pemadam Mark-3Fan Cowl (Housing)

Kode Part :

R-418 SHIELD – FAN, R-408 SCREW M6X1.0X10 SLOT CHEESEHEAD ZINC, CLAMP – IGNITION CABLE, R-411P COWL – FAN W/STUDS PAINTED, R-115 STUD, M6 X 1.0 X 30 MM LG, LOCKWASHER M6 SPLIT BOWED ZINC DICHROMATE DIN128A, B-5562-18 CLAMP PLASTIC COATED 9/16” ID, R-150 NUT M6X1.0 HEX FUJI LOCK ZINC, R-151 WASHER ¼ FLAT ZINC, R-402 STUD M6 X 1.0 X 32.5 MM LG, TY-1811 NUT M6-1 LOCK ZINC, R-413 COVER FOR SPARK PLUG, ALU. PAINTED, R-119 LOCKWASHER M8 SPLIT ZINC, R-414 SCREW M8X1.25X20 HEX CAP CADM


Rewind Starter Pompa Mark-3Rewind Starter

Kode Part :

R-529 REWIND STARTER COMPLETE, R-518 CIRCLIP 5MM, DIN 6799.5 – BLACK, R-517 FLAT WASHER, R-516 SPRING – FRICTION, R-526 WASHER – FRICTION, R-528 PAWL ASSEMBLY, R-510 FLAT “D” WASHER, R-504 ALUM. SHEAVE – STARTER ROPE, R-506 SPRING – REWIND, R-531 RETAINER – SPRING, R-524 MACH. SCREW SHEESE SLOTTED, R-509 PLUG – RUBBER, R-523 LOCKWASHER M5 SPLIT CADM, R-532 REWIND STARTER REAR COVER, R-530 HOUSING FOR REWIND STARTER (W/ R-531) 185CC, LOCKWASHER M6 SPLIT BOWED ZINC DICHROMATE DIN128A, R-522 SCREW M6X1.0X20 HEX CAP ZINC, R-505 LOCK PIN 5.5MM DIA X 6MM LG – STEEL, R-502N #6 NYLON STARTER ROPE 4.8MM 6 FIL 1400MM LG, R-533 GUIDE FOR STARTER ROPE, R-544 BUFFER – RUBBER, R-501 HANDLE FOR STARTER ROPE


Stator Mark-3 Portable Fire PumpStator

Kode Part :

R-655 SCREW M4X0.7X20 PHILLIPS PAN ZINC W/ WASHER, R-638 MACH. SCREW – PAN SLOTTED, R-611 LOCKWASHER M4 SPLIT ZINC, R-637 WASHER M4 FLAT ZINC, R-661-CDI STATOR – COIL/ARMATURE ASSEMBLY

Magneto Pompa Mark-3Magneto

Kode Part :

R-668E MAGNETO CDI FOR 185CC, R-669 MAGNETO HOUSING FOR 185CC WITH MACH. KEYWAY, R-602 STUD M6 X 1.0 X 31 MM LG, R-603N COMPOSITE FAN FOR 185CC, R-653 PULLEY GASKET, LOCKWASHER M5 TEETH SERRATED ZINC DIN 6798, R-146 ALLEN SCREW M5X12, R-601 PULLEY FOR MANUAL START LOCKWASHER M6, SPLIT BOWED ZINC DICHROMATE DIN128A, R-116 HEX NUT M6X 1.0

Crankcase Pompa Mark-3


Crankcase

Kode Part :

R-146 ALLEN SCREW M5X12, R-144 SHIELD – DUST (LABYRINTH RING), R-105 SCREW M6X1.0X50 HEX SOCKET CAP ZINC DIN912, R-132 SCREW M6X1.0X40 HEX SOCKET CAP ZINC DIN912, LOCKWASHER M6 SPLIT BOWED ZINC DICHROMATE DIN128A, R-236 STUD M8 X 1.25 X 151 MM LG, R-206 WASHER M8 FLAT ZINC, R-152N CRANKCASE HALVES SET (W/ DOWELS), A-6149P MARK-3 MOUNTING LEG – PLATED, R-342 OIL SEAL 0.983″,R-133 GASKET FOR CRANKCASE, R-123 OIL SEAL 0.788″, FAST-51 SCREW M8X1.25X12 HEX SOCKET, R-103 DOWEL TUBE 8.4 OD X 7 ID X 14 LG (MM), R-113 GASKET – METAL, R-130 STUD M10 X 1.5 X 39 MM LG, R-117 STUD M8 X 1.25 X 32 MM LG, R-136 PUMP MOUNTING FLANGE FOR MARK-3, ALU, R-119 LOCKWASHER M8 SPLIT ZINC, C-5370-11 WASHER 7/8”OD X 11/32”ID X 1/16”TH, S.S, RA-108 SCREW M8X1.25X25 HEX CAP ZINC, R-120 HEX NUT M8 X 1.25

Cylinder Pompa Pemadam Mark-3Cylinder

Kode Part :

R-150 NUT M6X1.0 HEX FUJI LOCK ZINC, R-149 LOCKWASHER M6 SPRING ZINC, R-1113N GASKET CARBURATOR, R-402 STUD M6 X 1.0 X 32.5 MM LG, R-238 GASKET CYLINDER HEAD, R-233 CYLINDER HEAD – 18 MM THREADS, R-235 GASKET CYLINDER BASE, R-257NR NIKASIL CYLINDER RED GRADE 185CC, R-257NG NIKASIL CYLINDER GREEN GRADE 185CC, R-117 STUD M8 X 1.25 X 32 MM LG, R-237 GASKET MUFFLER, R-119 LOCKWASHER M8 SPLIT ZINC, R-206 WASHER M8 FLAT ZINC, R-120 HEX NUT M8 X 1.25


  • Piston
  • Dan sebagainya

Written by Jaya Utama Proteksindo

Fire Fighting & Safety Equipment Specialist